	
	№
	Title
	Quantity
	Reference number

	
	818
	Washer 16×32×2 mm
	2
	5.65E-818

	
	819
	Screw M4×32 mm
	18
	5.65E-819

	
	820
	Washer 8 mm
	6
	5.65E-820

	
	821
	Screw M3×8 mm
	2
	5.65E-821

	
	823
	Bolt M10×52 mm
	1
	5.65E-823

	
	824
	Nylon nut M10
	7
	5.65E-824

	
	827
	Bolt M10×82 mm
	1
	5.65E-827

	
	828
	Bolt M10×67 mm
	1
	5.65E-828

	
	830
	Washer 10 mm
	3
	5.65E-830

	
	831
	Bushing
	2
	5.65E-831

	
	833
	Bolt M8×36 mm
	1
	5.65E-833

	
	834
	Bolt M8×52 mm
	1
	5.65E-834

	
	835
	Nylon nut M8
	3
	5.65E-835

	
	837
	Fixing bolt M8×90 mm
	1
	5.65E-837

	
	838
	Washer 8×26×3 mm
	2
	5.65E-838

	
	839
	Spring Ø8×24×11
	1
	5.65E-839

	
	843
	Fixing bolt M8×48 mm
	1
	5.65E-843

	
	844
	Washer 10 mm
	1
	5.65E-844

	
	845
	Washer 8 mm
	6
	5.65E-845

	
	846
	Bolt M8×12 mm
	6
	5.65E-846

	
	848
	Fixing bolt M10×116 mm 
	1
	5.65E-848

	
	853
	Bolt M5×14 mm
	6
	5.65E-853

	
	855
	Lateral guide rail
	8
	5.65E-855

	
	856
	Screw M8×23 mm
	8
	5.65E-856

	
	857
	Screw M8×55 mm
	2
	5.65E-857

	
	858
	Bolt M6×45 mm
	3
	5.65E-858

	
	859
	Washer 6 mm
	3
	5.65E-859

	
	860
	Bolt M10×32 mm
	1
	5.65E-860

	
	863
	Bolt M10×45 mm
	2
	5.65E-863

	
	864
	Screw M4×19 mm
	4
	5.65E-864


DIAGRAM OF THE COMPONENT PARTS 

The majority of the component parts, shown on this diagram, were assembled beforehand at the manufacturing works.
[image: image1.png]



[image: image2.wmf]
PAGE  
- 10 -

